

CERTIFICATE OF COMPLIANCE

Certificate Number 20170328 - R25896
Report Reference R25896 - 20160316
Issue Date 2017-MARCH-28

Issued to: PRECISION GLASS SERVICES INC
2 ESSEX AVE, UNIT 3B
THORNHILL, ON L3T 3Y8 CANADA

**This is to certify that
representative samples of**

FIRE-PROTECTION-RATED GLAZING MATERIALS
Keralite L, Keralite L IGU, Keralite R, Keralite R IGU,
Keralite F, Keralite F IGU, Keralite Select F, Keralite Select
F IGU, Keralite Select L, Keralite Select L IGU

Have been investigated by UL in accordance with the
Standard(s) indicated on this Certificate.

Standard(s) for Safety:

ANSI/UL 9, Fire Tests of Window Assemblies
ANSI/UL 10C, Positive Pressure Fire Tests of Door
Assemblies
ANSI/UL 10B, Fire Tests of Door Assemblies
CAN4-S106, Standard Method for Fire Tests of Window
and Glass Block Assemblies
CAN/ULC S104, Standard Method for Fire Tests of Door
Assemblies

Additional Information:

See the UL Online Certifications Directory at
www.ul.com/database for additional information

Only those products bearing the UL Certification Mark should be considered as being covered by UL's
Certification and Follow-Up Service.

Look for the UL Certification Mark on the product.



Bruce Mahrenholz, Director North American Certification Program
UL LLC

Any information and documentation involving UL Mark services are provided on behalf of UL LLC (UL) or any authorized licensee of UL. For questions, please
contact a local UL Customer Service Representative at <http://ul.com/aboutul/locations/>

